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A. CS-2450N-A/V
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A.CS-2450N-A/V__ Af8##(—) FRAME & MISCELLANEOUS COVER COMPONENTS

E3ET T AT Name of Part B QTY Bl e EA W Name of Part B QTY
Part No. 2450N-A  Part No. 2450N-A
21601101N1 E5H ARM 1 OPP205250 OJgHt———— O-RINGS 1
21611105N0 k3% ——————- TOP COVER 1 SEC1750400 h&EzE-———— RUBBER PLUG 1
21611110NO0  HAR—————— FACE PLATE 1 SEN0750350 hz&E-————- RUBBER PLUG 2
21611126N0  KFL#E ———- THREAD TAKE-UP LEVER COVER--——-— 1 SEN0980500 MW&H-———— RUBBER PLUG 2
21611142N0  #H¥E————- PACKING 1 ZSA11005 B ————————- SCREW (11/64-40 X 5.5) ——=~———~——— 1
21611147N0 WL ————- OIL TANK COVER 1 ZSA15006 AR ————————- SCREW (15/64-28 X 12) ——————————- |
21611486N0 S ———————- BLOCK 1 ZSB11027 WA - SCREW (11/64-40X 16) ———————=————- 2
24501102N0-A JECJ BED 1 7ZSB11028 WAk ———————- SCREW (11/64-40 X 10) ==——————=———- 8
A1021-0A RS ————- TENSION SPRING 1 ZSB11033 R ———————— SCREW (11/64-40 X 7) —————————==—- 4
A1025-0A R ——————- TENSION DISK 2 7ZSB12005 Rk ————————- SCREW (3/16-28 X 15) =————==—————— 2
A1034-0A HRIHILBRAE ——- TENSION RELEASE WASHER ——-——————- 1 ZSN16006 Bty —————— NUT (1/4-40) 1
A1051-0A ZHARE THREE HOLE THREAD EYELET PIN ———— | ZSQ09008 WEHR ————————- SCREW (9/64-40 X6) —~——~~—————— 3
E1052-0A e THREAD GUIDE 1

FD1132-0A W& -——-—— OIL SIGHT WINDOW-——————==—e—— 1

PA1052-0A 4 ———— ARM THREAD GUIDE 1

$1055-0A B - TENSION POST THREAD GUIDE ———-— 1

SB1020-0A  JE#RFHELH-—— THREAD TENSION SET ———————————— 1

SB1026-0A  FR#EAG 4k #E—— TENSION POST 1

SB1027-0A  RfRHE —— TAKE UP SPRING 1

SB1028-0A  FZMEH ———— TENSION RELEASE PIN —————————~———— 1

SB1029-0A  BFEME —————— TENSION POST ROCKET ——-———————==- 1



B. CS-2450N-A/V XK@k (O) FRAME & MISCELLANEQUS COVER COMPONENTS
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B. CS-2450N-A/V AHSRALR(—) FRAME & MISCELLANEOUS COVER COMPONENTS

F RS = ain Name of Part T8 QTY Bl F4 Name of Part 2 Q'TY
Part No. - 2450N 2460N Part No. 2450N 2460N
24501109NA #2983 —— HOOK OVER 11 X300200 b R — OIL WICK ——————— o — i 2
2450111302 $HfE ————— THROAT PLATE =i 1 1 YA080280 #f ————— STOPPER PIN 1 1
24501143N0  fij#————- COVER 1 1 ZMCO03012 R&% ————— SCREW - — g 4
24501144N0 TR ————— PLATE 1 1 ZMC04005  W&fk———————SCREW (M4-0.7x6.5) ——————— 3 3
24501145N4 4l ————PLATEASM ———————————— 1 1 ZML03002 UR&&k ————— SCREW — = § 1
24501146N0 A ————— PLATE — 1 1 ZMQO03005 #B&& ————— SCREW 1 1
24501147N4 FE;R ————— PLATE 1 1 ZSB15034 1 fk———————— SCREW (15/64-28%12)————————— 1 1
6220110300 JE/AE —-— MACHINE BASE 1 1 ZSC11003  #g#% ————— SCREW ——V5 5
6220112700 JEESHA LATCH 1 1 75G20018  #&ff—— HINGE SCREW 1 1
6220114400 M#E —————- OIL SIGHT WINDOW ———————— 1 1 ZSQ09009  ##hk ————— SCREW -5 5
6220119100 PHiREB —-——- VIBRATION PREVENTING RUBBER 2 2



C. CS-2450N-A/V  XREBitk () FRAME & MISCELLANEQUS

SEN1250400
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C. CS-2450N-A/V

f6(=) FRAME & MISCELLANEOUS COVER COMPONENTS _

RS FEEA Name of Part B Q'TY BlEues EHLTH Name of Part 48 Q'TY
Part No. 2450N 2460N Part No. 2450N 2460N
2161111IN0  filflz—————— ARM SIDE COVER 1 1 SEN0570700 #izZ —————— RUBBER PLUG 4 4
21611143N0  HiFf———————— PACKING 1 1 SEN0750350 3% ——————— RUBBER PLUG 1 1
21611170N0  ##E ———-—RUBBER PLUG 1 1 SEN1050500 fi#% ————— RUBBER PLUG 4 4
2450110400 JEME 3 —— UPPER COVER 1 1 SEN1250400 3% ————— RUBBER PLUG 1 1
2450111302 #HK—————— THROAT PLATE 1 1 SENI157055A ii#% —————— RUBBER PLUG 1 1
2450113200 JEEPE(Mn#E — SIDE COVER 1 1 SEN1900700 3% ——-————RUBBER PLUG 1 1
2450113700 JEMEF£ZE —— REAR COVER 1 1 ZMBO03036  #%k —————— SCREW (M3-0.5%4) ogP o
2450113800 JEEEMIEIEE — SIDE COVER 1 1 ZMB04011  #8%k —————— SCREW (M4-0.7x6) e 7
2450114100 #iE ———— PACKING 1 1 ZSB09005 %k ————— SCREW (SM9/64-40x5) ————— 3 3
2450114200 ¥ ——— -— PACKING 1 1 ZSB11033 i#%k ————— SCREW (SM11/64-40x7) ————— 7 7
6220112800 &gk —— -~ HINGE 1 1 ZSB15034 %k —————= SCREW (SM15/64-28x12) ————— 8 8
6220354800 #BAHR ———- OIL GUARD PLATE 1 1 ZSB20014 4k ——————— SCREW (SM5/16-28x9.3) 1 1
EJ4109-0A @ —— ~—— WASHER 1 1 ZSC09012 %k ————— SCREW (SM9/64-40x7) —————— 6 6
PC1013-0A  #i# ——————— RUBBER PLUG 1 1 ZSC11003  ##%% ———— SCREW (SM11/64-40%9) ——————— 4 4




D. CS-2450N-A/V  ‘t#h- 248k MAIN SHAFT & UPRIGHT SHAFT COMPONENTS
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D. CS-2450N-A/V__|-ififi - B ifuh 35 (5%

MAIN SHAFT & UPRIGHT SHAFT COMPONENTS

TR PRIz Name of Part 8 QTY R, FRIZ AT Name of Part %% Q'TY
Part No. 2450N-A _Part No. 2450N-A
2161120IN1  Efli ——— ARM SHAFT 1 BB6004VVNR #ifi7/& —————-— BALL BEARING 1
21611207N1 HHEEE —— OIL SEAL HOUSING —————=- 1 XA200030 M -—- OIL WICK 1
24501223N5 B #ei (4 HAND WHEEL(FOR LIGHT MATERIAL) 1 XB205003  ji# ——————— FELT 3
2161132IN0  £% (L) ——— UPRIGHT BUSHING (UPPER) ———— 1 XB208001 il FELT 1
2450132000 B ——————— UPRIGHT SHAFT 1 ZSA11004 ¥4k —————— SCREW (11/64-40x3.5) ——~—=———— 4
24501322N0  £H(TF) ———— UPRIGHT BUSHING (LOWER) ~—— 1 ZSA15005  Bffk —-————— SCREW (15/64-28x13)~————=—- 2
24501801N0 T il HOOK DRIVE SHAFT ——=——————— | ZSA15018  #Rfk —————— SCREW (15/64-28%19) —————=— 2
2450180300 Tk () - LOWER SHAFT BUSHING ,F —-— 1 ZSA15020  #%fk —---———— SCREW (15/64-28x11) 8
2450180400  TFhEE () - LOWER SHAFT BUSHING M ——— 1 Z5A15021  ¥Rfk ————— SCREW (16/64-28x4.8) ———— @ 2
24501805N0 T HhEE (%) - LOWER SHAFT BUSHING ,R -————- 1 ZSA15023 Wk SCREW (15/64-28x10) =————===—- 1
2450180700 @i —————— GEAR 1 ZSA15028 &k ————— SCREW.(15/64-28x7) ——=s=————— 2
2450186100 &1 GEAR 1 ZSA16010  #@%k ——-——= SCREW (1/4-40x4.5)&———— 1
5150120500 & ———— OIL SEAL 1 ZSA16013  BRkk “SGREW (1/4-40x5'5) —————— 1
8230170900 :£*+ﬁ¢.\+ﬁ -- FEED LIFTING ROCK CAM ———— 1 ZSA18001 %k —————— SCREW (9/82-28x8) ———————— 1
SB1101-0A  KRLEE@D - ARM BUSHING (FRONT) —————= 1 ZSB18014 WAk =———— SCREW (9/32-28x17) e 1
SB1104-0A EH ———— ARM SHAFT COLLAR —————-—- | ZSH16001 . #%ik SCREW (1/4-40x6) —= 0
SB1106-0A 4l ————— COUNTER WEIGHT — ]

SB1108-0A  K.L#xif§ — ARM SHAFT LEVER GEAR ————- |

SB1109-0A  Sih#EEdE — PINION 2

SB1453-0A  $1iR#4&(~)») -~ NEEDLE VIBRATION PINION ————— 1

H4094-0A  FEB} -————— COLLAR &1



E. CS-2450N-A/V

£#gk HOOK SHAFT COMPONENTS
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E. CS-2450N-A/V %ﬂ]@ﬁ HOOK SHAFT COMPONENTS

{55 EHaE Name of Part % Q'TY EM-YEME 41 Name of Part 8% Q'TY
Part No. 2450N 2460N Part No. 2450N 2460N
2180183200 #&fF — Bobbin 1 0 WA040025  #AE ———— WASHER ¥ 3
2180185105  #¥H — Hook Asm. 1 0 WH206021 #J@ ————— WASHER T 1
2180185305 #£%% —————— Bobbin Case Asm. 1 0 ZMB04068 &% - SCREW (M4-0.7xT) 4 4
23901310A0 1R # ——- COG BELT 1 1 ZMC03009 8%k ———— SCREW (M3-0.5x6) 1 1
2390181100 4R -————-—— PRESSER PLATE 1 1 ZMHO05006 ¥k —————— SCREW (M5-0.8x4) 4 4
2450185800 % —————— POSITIONING FINGER 11 ZMJ04002 k& SCREW (M4-0.7x10) 3 3
2450181000  HR-————-- —— PRESSER PLATE: 1 1 ZMJ04023  #§k ——————— SCREW (M4-0.7x18) - i 2
2450186200 i ————— GEAR 1 1 ZSA09007  ##k —————— SCREW (SM9/64-40x4) ———-——-- 1 1
2450186400 %ﬂl— “““““ HOOK SHAFT 1 0 ZMC03017 |5 —— ] g *§ A1 1 1
2450187300 &I ##—— PULLY ASM ¥ I

2450187504 1B K Hiw ({1 PULLY ASM 1 1

2450187600 JHER#EH/R&ZE-—- BALL BEARING SUPPORT-———— 1 1

2450187700 7kl %8 BALL BEARING SUPPORT— = F

2450187800 jEERMEA&ZE—- BALL BEARING SUPPORT-————— 1 1

2450187900  7EEKkdhH&ZE-—— BALL BEARING SUPPORT———— 1 1

2460186400 %&#ih—-—-—— HOOK SHAFT 0 1

BB061204ZZ ek ——- BALL BEARING g 2

BB6802ZZ  jRER#ill7A———— BALL BEARING 2 2

E7006-1B 4 ——————- Bobbin g 1

KHS-20-TZ #£88 —————— Hook Asm. 0 1

SC34-L 5% ——————— Bobbin Case Asm. 0 1

1



F. CS-2450N-A/V % - X#¥8fk NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS
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F. CS-2450N-A/V

#H - KFTBHR NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS

T EHam Name of Part 8 Q'TY BIFWRRE T4 Name of Part % Q'TY
Part No. . 2450N 2460N Part No. . 2450N 2460N
21602116N0  hilig#haE B (Ai) CAM SHAFT BUSHING (FRONT) — 1 1 OPP00800 OjJFER O-RINGS 1 1
21612113N0  #HREJA%EEL — ZIGZAG REGULATOR CRANK 1 1 WA030003  #@E —— WASHER 2 2
21612117N0  (h#i#haEE (%) ZIGZAG BUSHING REAR 1 1 WA050010  #R§ ————— WASHER g 2
21612140N4  $+4% B #%#R —— ZIGZAG INDICATOR PLATE 1 1 WC119001  #JZ#\E —— SPRING WASHER 1 1
21612142N0  #i¥Ef ————— PACKING 1 1 WHI104002 #@&—— WASHER 1 1
2180190105 Xff —————— BALANCE ASM. 1 0 XA200025  #ifR ————— OIL WICK 1 1
24501901N6  KFEfl ————— BALANCE ASM. 1 0 XA200030 it ————— OIL WICK 1 1
DPx17#18 #t NEEDLE 1 1 ZSA15005  #%k —————— SCREW (SM15/64-28x13) 4 4
SB1060-0B  Kf¥fl ———— BALANCE ASM. 0 1 ZSA15016  #8%k —————— SCREW (SM15/64-28x7) 1 1
SB1061-0A  KFE[EEH — TAKE-UP LEVER LINK 1 1 ZSA15021 1%k ——————— SCREW (SM15/64-28x4.5) ——————— 1 1
SB1063-0A  Kf¥sWET —— BALANCE CRANK PIN ——————— 1 1 ZSA15025 [ 8 SCREW (SM15/64-28x6) 5 2
SB1064-0A  KfF4 ———— BALANCE CRANK BRACKET 1 1 ZSA15028 Wik — SCREW (SM15/64-28x7) ————————— ¥ 1
SB1065-0B  Kff ——————— BALANCE ASM. 0 1 7ZSA16022 87 SCREW (SM1/4-40x7) ———————— 1 1
SB1066-0A  #H#EE#Lflh — NEEDLE BAR CRANK ————————— 1 1 ZSB08027 24k ———— SCREW (SM1/8-40x4.5) ——————— 1 1
SB1067-0A  ##&Hi#5#: — NEEDLE BAR CRANK ROD ~——-——— 1 1 ZSB09011 e ——— SCREW (SM9/64-40%6.5) ———————— 2 2
SB1070-0A NEEDLE BAR 1 1 ZSB09021 Rk — SCREW (SM9/64-40x7.7) ——————— 1 1
SB1074-0A  &HHE@lf ———— NEEDLE BUSHING 1 1 ZSB11020 8§k —————— SCREW (SM11/64-40x6.5) 1 1
SB1076-0A  &H##Eéi[E & — NEEDLE BAR BRACKET 1 1 ZSB11031 1%k ——————— SCREW (SM11/64-40x3.2) TR
SB1078-0A  ## THREAD GUIDE 1 1 ZSB11033 24k —————— SCREW (SM11/64-40x7) ~———————— 6 6
SB1081-0A  [EEHK ————— NEEDLE BAR CONNECTING LINK GUIDE 1 1 ZSB12058 124k —-———— SCREW (SM3/16-32x6.5) 1 1
SB1090-0A  #}#EME ——— NEEDLE BAR FRAME ——————— 1 1 ZSC09031 8k —————— SCREW (SM9/64-40x11) 1 1
SB1091-0A  #HE:E@EE — NEEDLE HINGE PIN 1 1 ZSC11019  ##k ————— SCREW (SM11/64-40x5.5) ——— 1 1
SB1092-0A  #HEMEE(L — NEEDLE BAR FRAME POSITION 1 1 ZSF12002 4k —————— SCREW (SM3/16-32x10) ~————— 2 2
SB1095-0A  #H¥%iR%EE® — ECCENTRIC STUD 1 1 ZSH11002 #%% ———-—— SCREW (SM11/64-40x6) 1 1
SB1176-0A  §#HE#H# —— NEEDLE VIBRATOR STOP INDEX 1 1 ZSH11004  #%k —————— SCREW (SM11/64-40x5) 4 4
SB1311-0A #% —————— ZIGZAG REGULATOR BUSHING — 1 1 ZSH15007  #8#%k ————— SCREW (SM15/64-28x8) ———————— 1 1
SB1312-0A $#HRE#igs —— ZIGZAG REGULATOR ————————— 1 1 ZSK09001 %k —————— SCREW (SM9/64-40) —_ 1 1
SB1313-0A  liEsh DIAL 1 1 ZSK18032 &k ——————— SCREW (SM9/32-28) ————————— 1 1
SB1314-0A M ————— ZIGZAG SLIDE BLOCK ———————— 1 1 ZSL12009 B#kk —————— NUT (SM3/16-32) 2 2
SB1450-0A  #iREE#hifh — ZIGZAG DRIVE CAM SHAFT-———— 1 1 ZSL18001 ik - NUT (SM9/32-28) 1 1
SB1452-5Z  #HRE#(X) - ZIGZAG BEVEL GEAR —————— 1 1

SB1454-0A (4#§ —-—  NEEDLE VIBRATING CAM —————— 1 1

SB1455-0A #HR= —— ZIGZAG DRIVE FORK 1 1

SB1456-0A #fH4 —  ZIGZAG SPRING HOOK ———————— 1 1

SB1457-0A  Hif{hi%% —  ZIGZAG SPRING (SMALL) ~—————— 1 1

SB1458-0A JEBR —-—  ZIGZAG COLLAR 2 2
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G. CS-2450N-A/V
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G. CS-2450N-A/V R (—) FEED MECHANISM COMPONENTS

RS E Sy Pl Name of Part 8 Q'TY F-NERE EEL Name of Part {8 Q'TY
Part No. 2450N 2460N Part No. . 2450N 2460N
21611612N0 fH%& 45— REVERSE FEED CONTROL LEVER—— 1 1 OPP00500 OB ————— O-RINGS 1 1
21611618N0 3 # ——— REVERSE FEED CONTROL LEVER 1 1 OPP01000 OF% O-RINGS 1 1
21611628N0 #8442 -~ FEED REGULATING STUD 1 1 WC089001  #Z#\E —— SPRING WASHER i 1
21611643N0  FHHE A —- FEED REGULATING STUD ————— 1 1 ZSA15017  ##k ————— SCREW (SM15/64-28x8.5) 2 &
2450122000 fRC: i FEED CAM 1 1 7ZSG09015  #fk —————— SCREW (SM9/64-40x6.5) - — 1 1
2450122006 0> §AE———— FEED CAM ASM. 1 1 ZSB12003  #fk ————— SCREW (SM3/16-32x6.5) -— 2 2
5100164100 ZIEEAR ———- LENGTH CONTROL PLATE————— 1 1 ZSB12017  ### ——— SCREW (SM3/16-28x15) ~—————— 1 1
All117-0A RO #¥———— CAM RETAINER 1 1 ZSB16038  ##k —————— SCREW (SM1/4-40x10) A
Cl1174-0A  #J7 —————- WASHER 1 1 ZSC09031  ##fk —————— SCREW (SM9/64-40x11) 1 1
E1172-2B  ZJE#M ——~ FEED REGULATING STUDHEAD — 1 1 ZSG18024  ##% ——————— SCREW (SM9/32-28x11) ————————— I
E1174-2A  BEfE®3& —— SPRING 1 1 ZSHI5002  #kk — SCREW (SM15/64-28x8) 1 1
SB1122-0A  i##%% X4 ——— FEED FORKED CONNECTION —- 1 1 ZSH15007  ##k ————— SCREW (SM15/64-28x8) 4 4
SB1150-0A  #&FtFffigs — FEED REGULATOR (FORKED) —- 1 1 ZSK18016  ##f% —————~ SCREW (SM9/32-28) 2 @2
SB1155-0A il ————~ HINGE STUD 1 1 ZSL18001 R —————— NUT (SM9/32-28) 2 2
SB1156-0A  —3##} ~—— FEED CONNECTING LINK ———— 1 1

SB1158-0A  ME&PE 3 —— FEED SPRING I 1

SB1162-0A  fRl#&ih##l —— REVERSE FEED CRANK y 2

SB1166-0A  Hi{h7# ¥ ——— FEED REVERSE SPRING —————— 1 1

SB1171-0B  ZE{#8 ————— FEED REGULATING STUD LOCK 1 1

SB1174-0A  #{E#k ~————— STOPPER PIN RELEASING LEVER- 1 1
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H. CS-2450N-A/V  XH@#fk (Z) FEED MECHANISM COMPONENTS
2450161800
SB4042-0A
2SA15020
2450169200 Y AN
) S
Z§A15020 ) 0 e -
| Q
SB4032-0A )
J~5>f ZSB11017 Q)
ZSB11038
2450160200 2450160700
78115002 XB205003 @
B6058-1A _ Y TR
2450160404 ,’ "'
2
J; = 1
ZSA15020 . J
2450163900 “—7MJ 05008
: ZSA15020
15615098 —§* o> . ’
1103 1) 2450160600 | ZSA16010
2450166300 if;‘"is Nj2 i W
> A g ZSA15020
7SC0B0 09—
' §32— 2450160500
2SB11030 '

16

2450163600

25815021

2450163300
Z25B11030—FS

28G16016

24501651N0

ZSG16016

2450169300

28312009



H. CS-2450N-A/V ZEHMGR (—) FEED MECHANISM COMPONENTS

RS 4 8 Name of Part B8 QTY EHYERE 4 Name of Part B8 Q'TY
Part No. 2450N 2460N Part No. 2450N 2460N
2450160200 EFF7 B3 FEED BAR LINK 1 1 XB204001  Jiff ————— OIL WICK P 1
2450160404 1E@hEh(#5®) FEED ROCKER SHAFT COM. -1 1 XB205003 Mi#g ——————— OIL WICK 1 1
2450160500  #8kk ——— HINGE SCREW 1 1 ZMJO5008  kk SCREW (M5-0.8x10) —————————— 1 1
2450160600 {EEYEIESETET) BUSING, FRONT 1 1 ZSA15020  #&%k —————SCREW (SM15/64-28x11) ——=———=—— 5 5
2450160700 {EEHEEST ) BUSING, REAR 1 1 ZSA16010 2 -SCREW (SM1/4-40x4.5) =————=— 2 2
2450161403  #E8r —— FEED DOG 1 1 ZSB11017  #fk ——————— SCREW (SM11/64-40x12) 2 2
2450161800  3&¥}iil —-—- FEED ROCK SHAFT 1 1 ZSB11030  #@fk ———— — SCREW (SM11/64-40x5.5) 33
2450163300 &} Bl /& EEFA ADJUSTING PLATE 1 1 ZSB11035 ik ——————— SCREW (SM11/64-40x6) _—2 2
2450163600 &k 4E —~—- FEED DOG SUPPORT—————— 1 1 ZSB11038 L SCREW (SM11/64-40x7.5) 1 1
2450163700 EEHH%E —~—- FEED DOG SUPPORT——————— 1 1 ZSB15027 W@k SCREW (SM15/64-28x7) —————— 1 1
2450163800 x&¥}H —X —-FEED LIFTING FORK——-—————— 1 1 ZSC08009  ##%& ——————— SCREW (SM1/8-44x6.2) 4 4
2450163900 x&fHA BBE —- FEED BAR SUPPORT 1 1 7ZSG16016 %k HINGE SCREW g 2
24501651N0 it ———— RENGTHWISE FEED ROD 1 1 2ZSG15098  ##fk ——————— HINGE SCREW i 1
2450166300 ¥ ———— FEED BAR SUPPORT PLATE 2 2 7ZSJ12009 Rk ————— SCREW (SM3/16-28x15) ———————— 1 1
2450169200 EEH##H -~ FEED ROCKER SHAFT CRANK —— 1 1 ZSL15002 W ——————— NUT (SM15/64-28) S |
2450169300 %¥t#h i ——— FEED ROCKER SHAFT CRANK —— 1 1

B6058-1A [ 7€ §8 PIN 1 1

H4014-0A  E¥R ——————— THRUST COLLAR 1 &

SB4032-0A B —— BUSHING 1

SB4042-0A B ———- - BUSHING 1 1
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[. CS-2450N-A/V @ik (—) PRESSER BAR & KNEE LIFTER COMPONENTS

25G120917 Z§B15021
21613404N0

5100340100

SF
RN ZSG120917

21613402N0
SB1184-0A SB1182-0B L 24503430N0
L
SB1185-0B 28809002 ’//?L
WB051001 AB4460-0A EK1202-0A
ZML05005 . SB1189-0A
5
433N 2
2450343 2161343 1N0 Zsm??{]}ﬁm 0A
ZSG14008 m OL
oo 08 ﬂ X M c0s2 2450343180
! WA059008
SB1187-0B ZSB11011
ZSG12075
ZSB09002
/.
1SG15076 2450153308
SB1180-0A

SB1200-0A



I. CS-2450N-A/V

FMBALR(—)

PRESSER BAR & KNEE LIFTER COMPONENTS

EFRnE Fh4L0 Name of Part 8 Q'TY Z(FoRis EHhats Name of Part 4% Q'TY
Part No. 2450N 2460N Part No. 2450N 2460N
21613402N0 78 ———— SPRING 1 1 WA059008 #ui— SPRING WASHER ] 1
21613404N0 BEREIEFIE -— SIDE CONNECTING BAR —————— 1 1 WB051001  #3&#E-—— SPRING WASHER 1 1
21613431N0 MEREIEHZ —— THREAD RELEASING PLATE ——— — 1 1 ZML05005  #f#F-—————NUT(M5-0.8) 1 1
5100340100 HAfE_EFHE -— PRESSER BAR LIFTING LINK ———— 1 1 ZSB09002 4k ——-———— SCREW (SM9/64-40x10) —~——=—=—— 3 3
24503430N0 1#EsfE ——— KNEE LIFTER ROD —————————— 1 1 ZSB11011 4% —-————— SCREW (SM11/64-40x9) —=——————— 1 1
24503431N0 HEEEHEE(I M KNEE LIFTER ROD GIDE-———————— 1 1 ZSB15021 k- —- SCREW (SM15/64-28x23.5) ———————— | 1
AB4460-0A {H#Ek——————ROLL COLLAR 1 1 ZSF32001 85 PRESSER BAR ADJUSTING SCREW ——- 1 1
EK1202-0A 7§ SPRING 1 1 ZSG11107  #%k ——————— SCREW (SM11/64-40x7) ——————————— 1 1
SB1180-0A  HP#E ———-————PRESSER BAR 1 1 ZSG12075  i8%k ——————— SCREW (SM3/16-32x3.5) i i
SB1182-0B %[k GUIDE 1 1 ZSG12097  #8#%k ——-———SCREW (SM3/16-32x3.3) ——===——— 2 2
SB1184-0A  MEfET3 —— TENSION SPRING 1 1 ZSG14008  i#%k —————— SCREW (SM7/32-32x5) —— 1 1
SB1185-0B  FPHE[EIEME -— PRESSER BAR FIXED BASE ——-———— 1 1 ZSG15062  ##%k —————— SCREW (SM15/64-28%6.7) ——————— 1 1
24503433N0 #EEHR —————— LIFTING LEVER LINK ———————— 1 1 ZSG15076 4% ———————-SCREW (SM15/64-28x8) ——————— 1 1
SB1187-0B  {PHEREIEME —— LIFTING BRACKET: 1 1 ZSG15099  ##fk ———-———SCREW (SM15/64-28x6.3) ——————— 1 1
SB1189-0A  ##k ———————SCREW M5-0.8X12 1 1 ZSH15001 @k ———————SCREW (SM15/64-28x6) ————————— 1 1
SB1200-0A &% ————— PROMOTE SHAFT 1 1 ZSN32001 Rk - NUT (1/2-28) |
SB1203-0A  ¥R##%E ———— TENSION RELEASING LEVER 1 .1

2450153308 il -—————— WORK CLAMP FOOT 1 1
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J. CS-2450N-A/V R

) PRESSER BAR & KNEE LIFTER COMPONENTS

ZSH15007
SB1296-0A
ZSK18016
ZSA15049

]
- vl"
WH208007 t
SB1295-0A
ZSL””"” Q) $B1297-0A
“HZOBUU?CS ® ZSB11127
RE000040 '*,Eﬂ
EK4038-1A S 28118001
ZSK18016 (S S SB1289-0A
_ '\ < ZSH15007
. SB1283-0A & P SB1294-0A E——
SB1286-0A
25614008—C) $ 1488
28614008—y SB1282-0A
& £5B090
ZSH15002 o
SB1288-0A & 2du15001
SB1281-0A e
SB1285-0A wnzuso1| y
28615080—& i «IA
25G14009 o \\ﬂzfm- WH208007
| ' ZSL18001
ZSB11125 2450153208
SB1284-0A ZSB0901T

20



. CS-2450N-A/V

FHBER(Z)

PRESSER BAR & KNEE LIFTER COMPONENTS

EERE =2 Name of Part FB QTY TG L™ Name of Part 1% Q'TY
Part No. 2450N 2460N Part No. - 2450N 2460N
21611457N0 P Hfi"F 2B ——- FEED ROCK SHAFT BUSHING(MID.) 1 2 OPP00900 OJEE: O-RINGS 1 1
EK4037-1A - PIN 1 1 RE000040  1-#§———————E RING S
EK4038-1A  %¥}f5E—— SLIDE BLOCK 1 1 WH206011  WFEE#\E-—— WASHER 1 1
2450153208 #4FAE QUTSIDE PRESSER FOOT 1 1 WH208007  #fES#\EE-——— WASHER 3 3
SB1281-0A  #fE#R——— STOP BRACKET 1 1 7ZSA15049 Rk — SCREW (15/64-28 X 12)——— 3 3
SB1282-0A 5| k—~ OUTSIDE PRESSER BAR-—- 1 1 ZSB09017 Bk ——————— SCREW (9/64-40 % 8)——————=—— 1 3
SB1283-0A  #if#% X¥E———— FEED FORKED CONNECTION-—-— 1 1 ZSB09018  ##ih——— —SCREW (9/64-40% 6.5)—~—=————= &' 1
SB1284-0A  ###-——————— GUIDE BRACKET 1 1 ZSB11125 i kk———————SCREW (11/64-40X6)-————— 1 1
SB1285-0A  ##E-————LIFTING LEVER LINK-————————— 1 1 ZSB11127 ##—— SCREW (11/64-40%10.5) 2 2
SB1286-0A  LE##E-————— GUIDE BRACKET: 1 1 ZSG14008  #@fk————————SCREW (7/32-32X5)—————- 2 2
SB1287-0A  EifR- ~ CONNECTING ROD 1 1 ZSG14009  ##%k———————— SCREW (7/32-32X5)—=—————— 1 1
SB1288-0A  #f PIN 1 1 ZSG15080  #4k———————SCREW (15/64-28%12)————— 1 1
SB1289-0A  #&@hihi%(s1)— CRANK 1 1 ZSH15002  #%k——————SCREW (15/64-28%8)—————— 1 1
SB1290-0A  _Ei6¥EHi(#)— FEED ROCK SHAFT ASM. 1 1 ZSH15007  MB&k————————SCREW (15/64-28 X 8)-———————— -— 4 4
SB1290-1A  _EX$Hil———— FEED ROCK SHAFT. 1 1 ZSK18016  #fk——————SCREW (9/32-28) 3 3
SB1290-2A  L¥#F#-— CRANK 1 1 ZSK18034  ##ff-———————SCREW (9/32-28) |
SB1293-0A  "ifii{%#= % -— FEED ROCK SHAFT BUSHING(REAR)——- 1 1 ZSL15001 BEE-—————— NUT (15/64-28) 11
SB1294-0A W8 fkiE——————FEED LIFTING ROCK SHAFT CONNECTING———— 2 2 7S1.18001 B ———————— NUT (9/32-28) 5 5
SB1295-0A  {i Lol FEED REGULATOR STUD I 1

SB1296-0A  #&Ehilliii(X)— CRANK 1 1

SB1297-0A  ¥Eh#EE#-—— FEED CONNECTING LINK 1

SB1298-0A  Riif&# ff-———— CONNECTING ROD 1 1
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K. CS-2450N-A/V i@tk (=) PRESSER BAR & KNEE LIFTER COMPONENTS

6220118100

6220343800
TC12510100
ZSA15021

6220342900

ZSA11007

6220341700

160A

6220344300
6220343200

6220344304 6220344400

6220343800

6220344200
OPP0 1250

ZSB18001

6220344500 =S
6220342200
ZSB18001
622034460 ZSA11007
0 6220342000 6220118100
ZMH08002
ZMH08003
ZSB1103¢
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K. CS-2450N-A/V (=) PRESSER BAR & KNEE LIFTER COMPONENTS

FFWRS FHA Name of Part 8 Q'TY TR FHLH Name of Part % Q'TY
Part No. _ 2450N 2460N Part No. _ 2450N 2460N
6220118100 #H%E ———--- RUBBER PLUG 2 2 OPP01250 OJEB 12.5 — O-rings ¢ 12.5 IE
6220341600 EHEEE —--— KNEE LIFTER CRANK —_ 1 1  WAD69001 A E Washer 1 1
6220341604 EHER () #) - KNEE LIFTER CRANK COM.———— 1 1 ZMH08002  ##k —————— SCREW (M8-1.25x12) — — 1 1
622034160A ##&Y -——-—— SPRING SUSPENSION ~————————— 1 1 ZMHO08003 #®%k ——————— SCREW (M8-1.25x8) — - 2 2
6220341700 #EHEZEHH ——— KNEE LIFTER CRANK SHAFT ———— 1 1 ZSA11007  #%k — SCREW (SM11/64-40x8) ———————— 3 3
6220342000 xE#ERE -——-— KNEE LIFTER CRANK 1 1 ZSB11034  ##fk —————— SCREW (SM11/64-40x8) ——————~ 2 2
6220342200  #fh ——————-— SHAFT 1 1 ZSB15028  ##fk —————— SCREW (SM15/64-28x11.5) > 2
6220342900 i#$EEZF ~—-—— KNEE LIFTER CRANK - 1 1 ZSB18001 4k ———————SCREW (SM9/32-28x16) ———————— 2 2
6220343200 {#{f ————— ROLLER 1 1 ZSL16003 HEE— NUT (1/4-24) 1 1
6220343800 Z&I ———— BUSHING 5 8

6220343900 i3k ———— SPRING

6220344200 ZE —————— BUSHING 1 1

6220344300 {E{F# ——— ROLLER STUD S

6220344304  7E{¥#h (#4) - ROLLER STUD COM,——————— 1 1

6220344400 HEHEERR KNEE LIFTER CRANK S |

6220344500 {3 ———— SPRING i i

6220344600 FHFESY SPRING SUSPENSION ——=—————————— 1 1
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L. CS-2450N-A/V

XB400102

2161352 1N0
XA200060

o ZSB11091

_ "/jTﬁQZ; 21613524N0

24503593N0
216 13529N0 : .
XA200080 & A XA200150 ZMBO4008
AL 4 2450350500
RUO 10100 || xA300400  _ “MBO400S
XP300450 XAZPUUEOZMBD¢£££UBSUTDO
RUD10100— S

S
XA300360

XB400035

ZSB09011
SB1370-0A

3400352800
ZSB09025
21613567NS

24

v
S [ i
ol
oL

¢~ 3621351100
. XB320009
%) 2450350600

-

= j
IMBOAD0S— | "
7450350400—  XA300180
XA300180
XP300100
XP300100

XA300180
XP300100

XA300180
XA300250

XP30010

XP300170

0

()

24503539N0

—6120353400
——6120354000
—6120353900
NP300130

ull.ﬁ_

>

XP300200
XA300250

24503540N0
XP300400
ZSB15019
6120359400 Qt
6120359500 )

wERmME OIL LUBRICATION COMPONENTS

(D

il

EJ4170-0A

EJ4173-0A
ZSB09011

XPS00014 \

XP300270

%ml.o”

24503589N0
SA1369-0A
ZSB09009
RU20UC075

24503538N0
WA059008
ZSB11011

2450353080
ZSB11029
RUZ0UC-2

XP3002170

6220354900

EJ1365-0A

ZSB09011
2450353 1N0

ZSB11012



B4R  OIL LUBRICATION COMPONENTS

L. CS-2450N-A/V i v
SRR EHA Name of Part

B Q'TY FlFoeis B Name of Part 8 Q'TY
Part No. 2450N 2460N Part No. 2450N 2460N
2161352IN0 _Ejf%W ——— OIL TANK 1 1 RUO0I0100 JeRBE##——NYLON CABLE TIE—————— 2 2
21613524N0  H& @ ZH-—— OIL TUBE HOLDER 1 1 RU20UC075 Mi###4e ——HOLDER 11
21613529N0 X¥f#k ——— PLATE 1 1 RU20UC-2 Mi#H4E ——HOLDER |
21613567N5 Hiff (#) —— FELT ASM. 1 1 WA059008 FRE Washer 1 1
2450350400 ZFfHE ——— PLATE 1 1 XA200060  Ji#R —————— OIL WICK 2 2
2450350500 E&FfHR ——— PLATE 3 3 XA200080  #R —————— OIL WICK 1 .1
2450350600 ¥R ———— PLATE 1 1 XA200120  Jhi#g ————— OIL WICK i 1
2450350700 3ZEfHR ———— PLATE 2 2 XA200150 MR — OIL WICK 1 1
24503530N0  XZ#FR ——— PLATE 1 1 XA300180 B - — OIL WICK 4 4
24503538N0 ¥ F§4 B —— TUBE HOLDER 1 1 XA300250 R ——————— OIL WICK 2 2
24503539N0 8§ —————— CONNECTING TUBE 1 1 XA300360 it ———— OIL WICK 1 1
24503540N0 %87 ——————— CONNECTING TUBE —————————— 1 1 XA300400 B —— —— OIL WICK 1 1
24503589N0 1 %E ———— OIL PIPE 1 1 XB320009 Mt —————FELT 1 1
24503593N0  #FEMERR ——— PLUNGER THRUST PLATE ————— 1 1 XB400035 - jlifff —————OIL FELT: ] 1
3400352800 MIE[EERS—— TUBE SUPPORT 1 1 XB400102  jff —————OIL FELT: 1 1
3621351100 14 B ——— STOPPER 3 3 XP300100 & -———————NYLON TUBE 4 4
6120353400 [EEFF —— OIL TUBE HOLDER 3 3 XP300130 % —————— NYLON TUBE | S |
6120353900 M ———— GASKET 3 3 XP300170 & ———-——-NYLON TUBE I 1
6120354000 $%8§ ———-- CONNECTING SCREW 4 4 XP300200 % —————NYLON TUBE 1 1
6120359400 {E@h$H ———— PLUNGER 2 2 XP300270 & ————— NYLON TUBE g 2
6120359500 Wi ——————— SPRING 2 2 XP300400 R — NYLON TUBE 1 1
6220354900 [EEM (F5S) - BLACKET COM. 1 1 XP300450 & —————— NYLON TUBE 1 1
EJ1365-0A  ifi# ————— FILTER 1 1 XP500014 W% —————— NYLON TUBE 1 1
EJ4170-0A 8§ —————— CONNECTING TUBE 1 1 ZMB04008  #fk ——————— SCREW (M4-0.7x6) 8 8
SA1369-0A =@M ——— OIL SUPPLY PIPE 1 1 ZSB09005  ##fk ————————SCREW (9/64-40x5) I 1
SB1370-0A  Hiff——————— OIL TANK 1 1 ZSB09009 18k —————— SCREW (9/64-40x5) 1 1
ZSB09011 B4k ——————— SCREW (9/64-40x6.5) —————————— 3 2
ZSB09025 1 %k ———————- SCREW (9/64-40x5) 1 1
ZSB11011 ik ———————— SCREW (11/64-40x9) —————————- g g
ZSB11029  #%k —————— SCREW (11/64-40x7) ——————— 1 1
ZSB11034 ¥k ——————— SCREW (11/64-40x8) —————————— 2 2
ZSB11091 4k ——————— SCREW (11/64-40x4) ——————— 2 2
ZSB15019  #2%k ——-———-SCREW (15/64-28x9) ————————— 1 1
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M. CS-2450N-A/V  gH#Btk BELT COVER COMPONENTS

ZMBO4009
ZMT05003

—— 8230335801 8230335502

( 24501223N5 () T
-

| ZMB04009

WA059003 K o—

IMB04030

24503351N1

| #&—ZSB11041

e e e — —— —

ZSB15030 ™S~

ZSB15010

24503353N0 Q)
2450335700

2390335600
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M. CS-2450N-A/V __ BZifiim#sfifk BELT COVER COMPONENTS

TR EUh4ATE Name of Part TEB QTY i meht T4 Name of Part HEQ'TY
Part No. 2450N 2460N Part No. . 2450N_2460N
2390335300 i c8 — BELT COVER STUD -———— 2 2 WA059003 A¥E§ ——— WASHER 2 2
2450335IN1  fE#r#E4H —— BELT COVER 1 1 ZMB04009 W8k — SCREW (M4-0.7x6) 8 8
2390335600 FZ#r#EE EMR - BELT COVER SUPPORT —————— 1 1 ZMTO05003  AKifk ———— WOOD SCREW 2 2
2450335700 FZ#r#E B EHR - BELT COVER SUPPORT ————————— 1 1 ZSB11041 8%k —————— SCREW (11/64-40x7) —————=— - 3 3
8230335502 H#¥ ——————— BELT COVER 1 1 ZSB15010  #§k —————— SCREW (15/64-28x10) —~——————=— 2 2
8230335801 Ri#y¥ ———— BELT COVER 1 1 ZSB15030 4k —————— SCREW (15/64-28x16.5) —————— 2 2
8330335IN0  fZ#f#& ————— BELT COVER 1 1
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N. CS-2450N-A/V K ACCESSORIES

P 111

AT010-0A DPx1T4#18

AT010-1A

CS-2450NF | B S|
2180183200

CS-2460Nf | B BB
ET006-1B

i 9
C7001-0A 25::: % 3
g”‘ O) ®
6220341900
A7000-0A AT037-1A

AT037-0A

ZsD15007
AT036-0A

§ ZMT05001
WA059003

28

AT012-2A

AT034-0A

AT01Z-1A

6220119000

Q:snmsu—un
ZMQOB001 WA0B9001 ZMLOBOO1 28112004
®

\

—6220344700

ZSD70007
Z8D20007

ZMT05001

JT050-0A-A



N. CS-2450N-A/V___ Bfiff ACCESSORIES

FEYERE FEH4h Name of Part % Q'TY TSNS EHA4H Name of Part % Q'TY
Part No. 2450N 2460N Part No. 2450N 2460N
2180183200 f&ff ———— BOBBIN 3 0 WA059003 F-#:H§ —— WASHER 2 2
6220119000 #tA ————————HEAD REST WOOD 1 1 WAO089001  E#f ———— WASHER 4 4
6220341900 4R phHE —— KNEE LEVER ROD 1 1 ZMLO08001 44 NUT 4 4
6220344700 R R —— KNEE LEVER ROD 1 1 ZMQO08001  #kk ———————SCREW 4 4
AT7000-0A TEAE ACCESSORY BAG 1 1 ZMTO05001  ##fk ————————SCREW 4 4
A7010-0A %k F(/\) —SCREW DRIVER (SMALL) — 1 1 7SD15007  #%k —————— SCREW (15/64-28x14) ——————=——— 1 1
A7010-1A k2 F(+) —SCREW DRIVER (MIDDLE) —————- 1 1 ZSD20007  ##%k ——————— SCREW (5/16-18x16) — 2 2
A7012-1A  #F&(%) ——— OILER (MIDDLE) 1 1 ZSL12004 IR -————— NUT (3/16-28) 1 1
A7012-2A  FE(K) —— OILER (LARGE) 1 1

A7034-0A HERR ——————KNEE LIFTER CRANK ———————— 1] 1

AT036-0A  [EEXZE ————RETAINER 1 1

AT037-0A S KHf ———— KNEE GUIRD 1 1

AT037-1A S H#3% — KNEE PLATE 1 1

A7040-0C  #5#R23# ——— BOBBIN WINDER ASSY, ————————— 1 1

C7001-0A B ———— VINYL COVER 1 1

DPx17#18 #+ ———————NEEDLE 4 4

E7006-1B #{f ——————BOBBIN 0 3

J7050-0A-A  #R4EH ———— THREAD STAND 1 1

SB1050-0A  #j4E————————THREAD GUIDE PIN-———————— ] 1
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